Tyas o

maoy me

%—\

SE)Es

PARTS CATALOGUE

MM E DN R G BRAF



EVN
CONTENTS

T 1~2
BRACKET- — — - - - — ( — — — — — — — — — — — — — — — 1~2
AEEBR - — — — — — — — — — — — — — — — — — — - 3~ 4
UPPER CASING — — — — — — — — — — — — — — — — — — — — 3~4
WE— — — — — = — — =~ 5

TOP COWLING — — — — — — — — — — — — — — — — — — — — 5

RE— — — — — — — — - — - — — — - ——— — — — — 6
BOTTOM COWLING — — — — — — — — — — — — — — — — — — — 6
ATREAREARGE — — — — — — — — — — — — — — — — - 7~9
LOWER CASING & DRIVE— — — — — — — — — — — — — — — — — 7-~9
BKRG— — — — — — — — — — — — — — — — — — — — — 10~11
I[GNITION SYSTBM— — — — — — — — — — — — — — — — — — — 10~11
MAGEE— — — — — — — — — — — — — — — — — — — — — 12~13
CRANKSHAFT & PISTON- — — — — — — — — — — — — — — — — - 12~13
b — — — — — — — — — — — — — — — — — — — — — — 14~15
CRANKCASE— — — — — — — — — — — — — — — — — — — — — 14~15
MA%— — — — — — — — — — — — — — — — — — — — — 16~ 11
FUBL SYSTEM — — — — — — — — — — — — — — — — — — — — 16~17
CHBEK - — — — — — — — — — — — — — — — — — — — - 18~19
CARBURETOR ASSYV— — — — — — — — — — — — — — — — — — — 18~19
BHpE— — — — — — — — — — — — — — — — — — — — — — 20~21
STARTER - - — - = — — — — — — — — — — — — — — — — — 20~21
AR BE) — — — — — — — — — — — — — — — — — 22-23
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — 22~23
HERIBEH) - — — — — — — — — — — — — — — — — — — - 24~ 25

APPENDIX 1 (REPATE XKIT) - — — — — — — — — — — — — — — — — 24~ 125

BUERMEE— — — — — — — o~~~ - —1-1
PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — — I ~1I



PAGE 1 OF 25

BRACKET

i
#E

A

PARTS NAME:




M PAGE 2 OF 25
FHELR |ne
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEED  |[EHEE EHAR(PX) AR %e it
I |12-01000004 REEAME BUSHING, ROTARY BRACKET )
2 |12-01000005 wEIEE COVER, ROTARY BRACKET 1
3 |6B/T3782-Mex40 NEER Vx40 BOLT M6x40 4
4 |6B/197. 1-6 T4E 6 WASHER 6 5
5 |0B/T3452.1-45.8x3.1 O 945, 8x3. 1 0-RING ¢45. 8x3. 1 1
6 |GB/T875-4x11 R EF PB4 RIVET ¢dx11 1
T |F4-01060002 SRR CLAMP HANDLE 1
8 [F2. 6-01050101 HRZman LOCKED SCREW 1
9 |F2. 6-01050100 B f g LOCKED HANDLE ASSY 1
10 [F2. 6-01050002 %% SPRING 1
I |68/196-8 RS BIG WASHER 8 )
12 [12-01000100 Big LOCKED BLOCK 1
13 {12-01000003 RETERE SEAT, ROTARY BRACKET |
14 |GB/T7940. 1-M6 B 5 ARG 0IL CAP M6 1
15 |6B/1879. 2-3x14 PREEEREARSONY  |PIN 93x14 1
16 |T2-01020003 AR AL H 5 F A HANDLE, LIMITED PIN 1
17 |6B/T889. 1-8 FLEHMA A EEH Mg (LOCKNUT M8 1
18 |F4-01000002 TAE R PLATE, DOUBLE HOLE 1
19 |6B/T5782-Mex100 A SR Nox100 BOLT M6x100 1
20 [6B/193-6 BOLLES WASHER 6 1
20 |T2-01020000 S fin. ik BRACKET ASST (RIGHT) 1
20 |12-01020002 R R4 LIMITED PIN 1
23 |12-01000001 AfaE THRUST RECELVE, BRACKET 1
24 |F4-01010005 ARk R F HdaT RIVET )
25 |F4-01010004 BREETFR CLAMP SHIPBOARD HANDLE )
26 |F-01010002 TR x 2 A CLAVP BOLT )
27 |P4-01010003 xR A CLAMP PLATE )
28 |T2-01010000 ERERRAH BRACKET ASSY (LEFT) !
29 [F. 6-01000002 B BUSH, BOLT 1
30 [6B/T6170-M6 N 6 NUT M6 1
30 |6B/T5782-48x105 NEER Nx105 BOLT 8x105 1




; i

PAGE 3 OF 25

FiMEAT:  [KEEERR
PARTS NAME:  [UPPER CASING




pET PAGE 4 OF 15
FHEAR | KLEEFK
PARTS NAME:  [UPPER CASING
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
FEED  |EHERE AR () 4K R %2 &t
1 [12-00000003 A4 @541 PIN ¢5x15 )
2 (1200000004 AT HE GASKET, ENGINE 1
3 F2. 6-04060002 Wzt b E9. 8x20x7 0IL SEAL 1
& |r2-00000101C HAEE BXHAUST SEAT 1
5 (1200000003 HAEEL GASKET, EXHAUST SEAT 1
6 (12-02000001 KEEERK UPPER  CASING 1
7 |6B/197.1-6 T4E 6 VASHER 6 8
8 [6B/T5783-Mbx25 AR Mox2s BOLT Mex25 6
9 |6B/TS783-M6x35 AR N6x3S BOLT M6x35 1
10 [GB/T889. 1-8 NEASREE M8 LOCKING NUT 8 1
11 [6B/786.1-8 NS ELE 8 LOCKING WASHER 8 1
12 [12-02000004 W5 EH A GASKET, EXHAUST PLATE 1
13 [12-02000003 #AER EXHAUST PLATE 1
14 |6B/T823-M6x16 TN LB ATM6x16 SCREW PAN HEAD M6x16 1
15 [12-01000007 W B WASHER, THRUST 2
16 [6B/197.1-8 THE § VASHER 8 1
17 |B/193-8 BHAE 8 VASHER 8 1
18 [GB/T5783-M8x35 NAER MB35 BOLT M8x35 1
19 [12-01000301B LES HANDLE, STEERTNG 1
20 [12-01000600B B EAk STEERING HANDLEBAR ASSY 1




pES PAGE 5 OF 25
FHk4M | WE
PARTS NAME: | 0P CONLING
1
3

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
Il it 5 FHAR (EX) FHLH(EX) $E &

I (13.6-07000004 i () MARK 4 (RIGHT) 1

2 [12-00000014C ME TOP COWLING 1

3 |T2-06000001 il MARK 1 1

4 |T3.6-07000003 R (£) MARK 2 (LEFT) 1




L ET PAGE 6 OF 25
FaAT |KE
PARTS NAME: | BOTTOM COVLING

SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRR |ZB43 EE4H () AR R %8 &

I |12-08000300C N CHOKE ASSY 1

) [F4-05000023 ME4 B4 HOOK, LOCK )

3 |B/T818-M5x16 + 5 L BAMSx16 SCREW, PAN HEAD MSx16 )

4 |6B/197.1-5 THE VASHER S 5

5 [F4-05000020 TUB 4 Ba i 4 4 SEAT ASSY, LOCKING HOOK 2

6 [F4-01090401 AL A% STOPER , HANG ROPE ASSY 1

T |F4-01090400 AEF XA ENGINE STOP SWITCH ASSY 1

8 |GB/T889. 145 ARG %EE M5 (LOCK NUT NS 2

9 |B/T5783-M6x14 AR Nxld BOLT M6x14 4

10 [6B/T97.1-6 THE 6 VASHER 6 4

11 |12-08000000D & B 4115 BOTTOM COWLING ASSY 1

12 [12-08000200C i 7F 41 FUEL COCK 1

13 |B/T5783-M5x10 AR 510 BOLT M5X10 !

14 |12-08000101C WX B AR PLAT, FUEL COCK 1

15 |GB/T845-ST4.8x9.5 | TFAE A L SUBATST4. 8x9. 5 [SCRE, TAPPING ST4. 8x9. )

16 [P4-02000011 R B SEAL, SHIFT ROD 1




PAGE 7 OF 25

it

ATRERKIH RS

LOWER CASING & DRIVE

ZAR

PARTS NAME:

40

%41




L PAGE 8 0F 15
FHMEAS: | KTEERREHES
PARTS NAME:  [LOWER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAR (X ARG % &
1 [12-03000008 Bt DRIVE SHAFT 1
2 |2 6-03000013 o8 EATE 93, 5x7 DOVEL PIN @3. 5x7 3
3 [F2. 6-03000012 WML CIRCLIP 1
4 |B/T5783-M5x16 SR Msxl6 BOLT M3x16 )
5 |6B/197.1-5 THES WASHER 5 2
6 [T2-03000009 KR COVER, WATER PUMP HOUSING 1
7 [12-03000010 KRE H GASKET, WATER PUMP 1
8 [12-03000016 SR OUTER PLATE 1
9 {12-03000100 sHip IMPELLER ASSY 1
10 [12-03000006 KEANT INNER SHELL, VATER PUMP 1
1 [12-03000007 i COVER, INNER SHELL 1
12 |12-03000018 BT 9. 8x21x8 0IL SEAL 1
13 {12-00000002 i AR PLATE 1
14 |12-03000004 TERLEH A BEARING 1
15 |12-03000003 Btttz BUSHING, DRIVE SHAFT 1
16 [12-03000002 AL M A BEARING 1
17 [12-00000001 A4 95x18 PIN ¢5x18 )
18 [12-03000019 KTRE R LOWER CASING ASSY 1
19 [F4-03000023 ERAEE PLUG, OIL HOLE ]
20 [F4-03000024 EWAEES GASKET 2
21 |6B/T5783-M6x12 NAER Moxl) BOLT Mox12 1
2 |6B/197.1-6 T4 WASHER 6 4
23 |6B/T861. 1-6 WA R RE o WASHER 6, INTERNAL TOOTH 1
24 [F4-03000022 i ANODE 1
25 |6B/1896-6 FroEe CIRCLIP 6 1
26 |T2-03000013 gy INITIATIRE GEAR 1
7 P2 6-03000017 FHRERE SHIM 1
28 |6B/T5783-Mx3 KR Mox3s BOLT M6x35 1
29 [12-03000003 ks 6000PS BEARING 60005 1
30 (T2-03000200 WX At SHAFT ASSY, PROPELLER 1
3 (12-03000201 FAEH FORVARD GEAR 1
30 {12-03000202 Y SHAFT, PROPELLER 1
33 |T2-03000014 Y FARIE: PIN, PROPELLER 1
3 [6B/TISL 140 2504 (0BT HE B42. 2x0. 4 0-RING @42, 2x2. 4 1
35 {12-03000301 KTEERKE COVER, LOVER CASING |
36 |12-03000302 A A BEARING 1
37 [12-03000303 EE i 1x1x8 0IL SEAL 11x21x8 1
38 12-03000300 LNAS T COVER ASSY, LOVER CASING |
39 [cB/T5783-6x16 sk Moxl6 BOLT Méx16 )
40 [12-03000015 Wi K PROPELLER 1
41 {6B/191-3. 2x40 Fos 83240 COTTER PIN 3. 2x40 1
42 [12-03000000 KT REA K LOVER CASING ASSY 1
43 [12-03000011 KERHE SEAL, ATER PIPE 1




FYLES PAGE 9 OF 15
FHAMAR: | ATRERREHZS
PARTS NAME:  [LOVER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5B2E  |B445 FHAH (PR EEAH G %e ki
44 [12-02000002 P TUBE, WATER 1
45|73, 6-02000008 IHEKE RUBBER SEAL 1




; i

PAGE 10 OF 29

A

AXAY

PARTS NAME:

[GNITION SYSTEM




; i

PAGE 11 OF 25

FHEAR: |EXES
PARTS NAME: | IGNITION SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sBeE  |RUERT LB EX) LR EX HE &k
I [|F4-04000026 TR NUT, FLYVHELL 1
2 |13.6-04000016 T EALE WASHER, NUT 1
3 [13.6-04000200 Ak FLYWHELL ASSY 1
4 |6B/T818-M5x20 + 4 AT M5x20 SCREW MSx20 )
5 |6B/193-5 BHAE S SPRING-WASHER 5 )
6 [13.6-04000100 Ve B PULSER COIL ASSY 1
7 |12-04000008 BhPE JACKET, LEAD 1
8 [12-04000007 w L MAGNETO SEAT 1
9 |6B/T3783-M6x30 KRR N6x30 BOLT Meéx30 )
10 |6B/193-6 BiRES SPRING-WASHER 6 4
11 |GB/197.1-6 T E6 WASHER 6 4
12 {13.6-04000006 TR+RR SEMICIRCULAR KEY 1
13 |6B/T5783-M6x20 A Mex20 BOLT M6x20 1
14 [13.6-04000400 EXER C.D. L. UNIT 1
15 |cB/T818-M5x8 TR LA Mox8 SCREW M58 1
16 |0B/T5783-M6x16 XA Moxle BOLT Mex16 1
17 {13, 6-04000300 BEA HIGH PRESSURE 1




PAGE 12 OF 25

Rt

HHbEE

ZHELR:

PARTS NAME: [ CRANKSHAFT & PISTON




Rt

PAGE 13 OF 25

FHEAH | hh0EE
PARTS NAME: | CRANKSHAFT & PISTON
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
$BEH  |EHES 4R X LB U %8 4

I [F2. 6-04010001 ddiat 20x30x7 OIL SEAL 20x30x7 1
2 [12-04020100 B AT A4 CRANKSHAFT  ASSY 1
3 (13604020107 kA A&6004 (E4) BEARING )
4 m-04020101 B3 LA BLOCK, SWING A 1
S |12-0402010 i PIN, CRANKSHAFT 1
6 [12-04020103 A A ROLLER BEARING 1
7 |12-04020104 EAF CONNECTING ROD 1
8

9 [12-04020105 L 4B BLOCK, SWING B 1
10 {13, 6-04010001 E s LOCATING FLAKE, CRANKSHAFT | 1
11|13, 6-04010002 WA 20x42x8 0IL SEAL 20x42x8 1
12 [12-04020004 EEATE CIRCLIP )
13 [12-04020003 EEH PIN, PISTON 1
14 [12-04020001 Ex PISTON 1
15 |T2-04020007 ERRA PISTON RING ASSY 1
16 [12-04020002 FA AL 0x14x12. 5 ROLLER BEARING 1




PAGE 14 OF 25

i

W

[==]
57
S

smd
S =
| =
mmw =
L 3
= | =2
x0 =
=
Sl N
= | E=
A o~
-
=™

g




i

PAGE 15 OF 25

oA (A

PARTS NAME; | CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
BB |EHES FEAH X FHARED % &

I [12-04000014 B PLATE, FUEL TANK 1
2 {T2-04000002C AR CYLINDER COVER 1
3 [BTRIC KLE SPARK PLUG |
4 [12-04000003 BRI BRACKET, RUBBER !
S |6B/T91-3, 2x40 TP o8 63, x40 COTTER PIN @3. 2x40 )
6 {12-03000014 bR i R IR0 PIN, PROPELLER )
T |B/75783-M6x10 NAER Nox10 BOLT Mex10 )
8 |6B/197.1-6 THE 6 WASHER 6 12
9 |F8-05000022 A N6xDS BOLT Méx25 4
10 |12-04000001 fkg A4 GASKET, CYLINDER HEAD 1
I {12-04010000 UEALE A f CRANKCASE ASSY 1
12

13 [F4-04000003 4010188, 4x14 PIN )
14

15 [185-06010002 SHEER/16 TAM R1/16 1
16 |cB/T3783-Méx40 7 f ¥ ibM6x40 BOLT Méx40 )
17 [12-04000005 HE BT HB GASKET, INTAKE VALVE SEATING | 1
18 |6B/T818-Mdx8 A A AT M8 BOLT M4x8 )
19 |68/T93-4 BHAE 4 SPRING-WASHER 4 )
20 |T2-04000103 W B A FIYED PLATE, VALVE 1
20 [12-04000102 HE K VALVE, INTAKE 1
22 {T2-04000101 HE R VALVE SEATING, INTAKE 1
23 {T2-04000100 NGl L VALVE SEATING ASSY, INTAKE | 1
24 [12-04000006 FEES L BRACKET, STARTER 1
25 [6B/T5782-M6x60 N AER Nox60 BOLT M6x60 4




L S

PAGE 16 OF 25

RHHLH:

S

PARTS NAME:

FUBEL SYSTEM




L S

PAGE 17 OF 25

FURLH: [KHE4
PARTS NAME:  [FUEL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEEE (R4S EEAR (X AR ERD % &

1 [P4-04120100 LR TANK COVER ASSY 1
)

3

4

5

6 (15-04000015 s RE B DAMPERING FUEL TANK 1
7 [12-04000200C WA FUEL TANK ASSY 1
g |6B/T6170-M6 xRN NUT M6 )
9 |6B/T93-6 U SPRING-WASHER 6 )
10 [cB/96-6 KBE 6 VASHER 6 )
11 [12-04000201 e BUSHING, FUEL TANK )
12 [6B/T5783-M6x20 xR Mox20 BOLT Mox20 2
13 [12-04000011 AR & ABSORBER, FUEL TANK 1
14 [F4-04120005 WA FILTER, FUEL TANK 1
15 [Ra=05000010 W EE) CIRCLIP 4 ,PUEL PIPE 1
16 [12-04000022C Wi R 0IL PIPE A 1
17 |F2. 6-04000030 WEEE C CIRCLIP C ,FUEL PIPE 1
18 [F4-04000030 WEEE B CIRCLIP B, FUEL PIPE )
19 |12-04000023C Wiz AL 0IL PIPE B 1
20 [6B/T6170-M4 AR W NUT M4 1
20 (13, 6-04000008 #AHE B SILENCER, INTAKE 1
20 |6B/T97.1-4 T4E 4 WASHER 4 3
23 [0B/T818-M4x25 A LB AT DS SCREW, PAN HEAD Mdx25 )
24 |GB/T818-M4x20 o A S ATMAX20 SCREV, PAN HEAD M4x20 1




G il

PAGE 18 OF 25

Sl A

AT

PARTS NAME:

CARBURETOR ASSY




G i

PAGE 19 OF 25

FHEAT |LBBER
PARTS NAME:  |CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
$BEH  |R44S FHAK R ARG % i
1 [T2-04000400 B SR CARBURETOR ASSY 1
7 |T3.6-04000012 (QE SRS BUSH, CARBURETOR 1
3 |13.6-04000531 MEETES LOCK BOLT, TIGHTWIRE 1
4 |13.6-04000530 NEEEEE LOCK NUT, TIGHTVIRE 1
5 T2-04000428 (181330 NUT, CARBURETOR 1
6 [12-04000427 WERES SPRING, ACCELERATOR VALVE |
7 [12-04000426 yibid R WASHER, ACCELERATOR VALVE 1
8 [12-04000425 ikl RETATNER, ACCELERATOR VALVE | 1
9 |T2-04000424 Toit 4 NEEDLE, ACCELERATOR VALVE 1
10 |12-04000423 i) SEAT, ACCELERATOR VALVE 1
11 [12-04000407 S 4l SCREW, AR ADJUSTING 1
12 |T2-04000408 ERENEE SPRING, AIR ADJUSTING 1
13 |GB/T6170-M6 NAEE M6 NUT Mo 1
14 |6B/193-6 BEAE SPRING WASHER 1
15 |12-04000404 BRI A APRON, ATR CHOKE 1
16 T2-04000402 b B A CARBURETOR BODY 1
17 |13 6-04000503 LRI A SWING LINK, ATR CHOKE 1
18 [T3.6-04000504 BRITES SCREW, AIR CHOKE 1
19 [12-04000401 1 &0 B 0-RING, CARBURETOR 1
20 |T2-04000410 (BT 55 QUADRATE NUT, CARBURETOR 1
2 [12-04000409 B +E CLANP, CARBURETOR 1
2 |oB/197.1-5 THE VASHER § 1
23 [6B/T5783-M5x30 A FEAT M5x30 BOLT M5x30 1
24 |12-04000411 o MIAN NOZZLE 1
25 [12-04000412 IE MIAN JET 1
26 |T2-04000414 BTEF SWING BAR , FLOAT 1
7 [12-04000413 H1R NEEDLE VALVE |
28 |12-04000415 R PIN, FLOAT ]
29 |GB/T818-M3x6 A LIEAT M3x6 BOLT M3x6 1
30 1204000416 e FLOAT 1
30 12-04000417 AR GASKET, 0L CUP 1
30 [12-04000419 RS CORE, DRAIN 1
33 |12-04000420 Hol RSk WASHER, CORE 1
34 [12-04000418 AT 0IL CUP |
35 [12-04000421 TR SR E SPRING, CORE 1
36 T2-04000422 SR F SPANNER, CORE 1
37 |6B/193-4 BHAE 4 SPRING-WASHER 4 )
38 |cB/T818-M4x16 +F A LA Mbxls BOLT Mdx16 )




PAGE 20 OF 25

; i

=
== AAD\A.
Lﬂ ]
BE ==

[
w®R| =
n | &5
==
| =
== T2
= E—=
= =
B | A




; i

PAGE 21 OF 25

KL H | B BAk
PARTS NAME: [STARTER ASS!
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5ERE  |EERS R4 (X AR ERD % &
L |6B/T3783-M6x16 NAER Nox16 BOLT Méx16 3
2 |GB/197.1-6 T4 WASHER 6 3
3 {T2-04000600C R BAH STARTER ASSY 1
4 [Pa-04130102 EELiE COVER, HANDLE 1
5 |P4-04130101 B3R HANDLE, STARTER 1
6 |T2-04000609 B % 04x1. 3n STARTER LINE @dx1. 3n 1
7 |T2-04000610C KB SEAL, FROTHY RUBBER 1
8 |T2-04000601C BAENE CASE, STARTER 1
9 |T2-04000602 whEE SPRING, VOLUTE 1
10 |T2-04000603 ks WHEEL, START-UP 1
1T |T2-04000603 i E TORSIONAL SPRING, 1
12 |12-04000604 B PAWL DRIVE 1
13 [T2-04000607 EH#E SPRING, PLATE 1
14 [T2-04000606 EAER PLATE, START-UP 1
15 |6B/T5783-6x12 NAER N6x1) BOLT Mex12 1
16 |6B/T819. 1-M6x12 i 4T Moxl) SUNK SCREW M6x12 3
17 {T2-04000010C B PULLEY, STARTER 1
18 |13.6-04000015 4B CLAVP B 1




PAGE 22 OF 25

G i,

f¥)

=™\

f

KA (4

ENGINE ASSY (REPAIR KIT)

FH L

PARTS NAME:




G i,

PAGE 23 OF 25

FHMAH | RANER (B5H)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
$EEL | Fh4S EHARK PN B4R G %E ki

I |F2. 6-04010001 dEt 20x30x7 OIL SEAL 20x30x7 1
21204020100 A AL CRANKSHAFT  ASSY 1
3|13, 6-04020107 SR AG004 (H4) BEARING )
4 IT2-04020101 i 44 LA BLOCK, SWING A 1
S |T2-04020102 L PIN, CRANKSHAFT 1
6 |T2-04020103 R A ROLLER BEARING 1
T |T2-04020104 #HF CONNECTING ROD 1
8

9 |T2-04020105 oy L B BLOCK, SWING B 1
10|13 6-04010001 i 4 i LOCATING FLAKE, CRANKSHAFT | 1
11|13, 6-04010002 dtist 20xd2x8 OIL SEAL 20x42x8 1
12 |12-04020004 BEEFE CIRCLIP )
13 |T2-04020003 L PIN, PISTON 1
14 T2-04020001 EE PISTON 1
15 |T2-04020007 EERA PISTON RING ASSY 1
16 |T2-04020002 FA HAL0x14x12. S ROLLER BEARTNG 1
17 |T2-04000014 ML PLATE, FUEL TANK 1
18 |T2-04000002C At CYLINDER COVER 1
19 |BTRIC KILE SPARK PLUG 1
20 |GB/T5783-M6x10 AR N6x10 BOLT M6x10 )
20 |6B/197.1-6 THE 6 WASHER § 12
22 |F8-05000022 MR N6x2S BOLT M6x25 4
25 |T2-04000001 HkE At GASKET, CYLINDER HEAD 1
24 12-04010000 AAHLE 4 1 CRANKCASE ASSY 1
25

26 [F4-04000003 A0 10x08. 4x14 PIN )
2

28 |185-06010002 RHBER/16 TAM R1/16 1
29 |6B/T3783-Mbx40 XA M6x40 BOLT M6x40 )
30 |72-04000005 FE RS 4 GASKET, INTAKE VALVE SEATING | 1
3 |T2-04000100 FEREAE VALVE SEATING ASSY, INTAKE | 1
32 {12-04000006 BBy R BRACKET, STARTER 1
33 |6B/T5782-M6x60 AR Nox60 BOLT M6x60 4
34 |12-04000000 AR ENGINE ASSY 1




PAGE 24 OF 25

il

R

—
—

—

et

e

—

=

peT =
== | =
=
= | =
-

= | 2
(=]

Pard =
£ =
R m =
== s
.m(dl =
et ==
B | A

AN

Ny
)2,

N YV
X




 Simi

PAGE 25 OF 25

FHELH WG BEE)
PARTS NANE: [APPENDIX (REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5EED  |EHERE AR (X AR % it
I {F2. 6-04010001 B 201307 0IL SEAL 20x30x7 )
2 {T2-0400000 B AR H GASKET, INTAKE VALVE SEATING | 1
3 [12-04000401 i B0Y E 0-RING, CARBURETOR 1
4 1204000001 b g A GASKET, CYLINDER HEAD 1
5 |T3.6-04010002 s 20x42x8 0IL SEAL 20x42x8 1
6 [12-00000004 ¥ A A GASKET, ENGINE 1
7 |F2.6-04060002 Tahdh b9, 8x20x7 0IL SEAL )
g [12-00000005 HE A GASKET, EXHAUST SEAT 1
9 {13.6-02000008 IAKKE RUBBER SEAL 1
10 [12-03000011 KE T E SEAL, VATER PIPE 1
11 {12-03000010 KEE R GASKET, WATER PUMP 1
12 {12-03000016 MR OUTER PLATE 1
13 {12-03000100 ek IMPELLER ASSY 1
14 [12-03000006 KERNE INNER SHELL, VATER PUMP 1
15 {12-03000007 ki COVER, INNER SHELL 1
16 [12-03000016 I T W9, $X21K8 0IL SEAL 1
17 [F4-03000024 ElAEEL GASKET )
18 [12-03000005 A BEARING !
19 [6B/T3452 1-42.2x2.4 (0BT HIE 642, 2x0. 4 0-RING @42, 2x2. 4 |
20 [12-03000303 FEWH 11x1K8 0IL SEAL 11x21x8 1




pCES PAGE 1 OF II
FREAT | EHERBZE
PARTS NAME:  [PARTS CATALOGUE INDEX

EHkE AB/F2 T2 AR/5e RS ARIfe
PART NO. PAGE/NO. PART N0, PAGE/ND. PART NO. PAGE/NO.
ETRTC 15-3 T2=01000100 1

F2. 6-01000002 229 T2-01000301B 419 T2-04000022C 17-16
F2. 6-01050002 2-10 T2-04000023C 17-19
FL. 6-01050100 -9 T2-04000100 15-23
F2. 6-01050101 )-8 T2-04000101 1512
F2. 6-03000012 -3 T2-010006008 420 T2-04000102 1501
F2. 6-03000013 8- T2-01010000 228 T2-04000103 15-20
F2. 6-03000017 827 T2-01020000 =) T2-04000200C 17-7
F2. 6-04000030 17-17 T2-01020002 =y T2-04000201 17-11
F2. 6-04010001 13-1 T2-01020003 )-16 T2-04000400C 19-1
F2. 6-04060002 -3 T2=02000001 16 TI=04000401 19-19
F4-01000002 )-18 T2-02000002 9-44 T2-04000402 19-16
F4-01010002 226 T2-02000003 13 T2-04000404 19-15
F4-01010003 227 T2-02000004 41 T2-04000407 19-11
F4-01010004 2-25 T2-03000000 84 T2-04000408 19-1
F4-01010005 224 T2-0300000 8-16 T2-04000409 19-21
F4-01060002 )1 T2-03000003 815 T2-04000410 19-20
F4-01090400 6-1 T2-03000004 8-14 T2-04000411 19-24
F4-01090401 6-6 T2-03000005 8-29 T2-04000412 19-25
F4-02000011 6-16 T2-03000006 8-10 T2-04000413 19-17
FA-03000022 824 T2=03000007 311 T)-04000414 19-26
F4-03000023 8-19 T2-03000008 8-1 T2-04000415 19-28
F4-03000024 820 T2-03000009 8-6 T2-0400041 19-30
F4-04000003 15-13 T2-03000010 §-7 T2-04000417 19-31
F4-04000026 11-1 T2-03000011 3-43 T2-04000418 19-34
F4-04000030 17-18 T2-03000013 826 T2-04000419 19-3
F4-04120005 17-14 T2-03000014 §-33 T2-04000420 19-33
F4-04120100 17-1 15-6 T2-04000421 19-35
F4=04120103 17-2 T2-03000015 840 T2-04000422 19-36
F4-04120104 17-5 T2-03000016 3-8 T2-04000423 19-10
FA=04120105 17-3 T2=03000018 812 TI=04000424 199
F4-04120106 17-4 T2-03000019 818 T2-04000425 19-8
F4=04130101 21-5 T2-03000100 8-9 T2-04000426 19-7
F4-04130102 21-4 T2-03000200 8-30 T2-04000427 19-6
F4-05000010 17-15 T2-03000201 §-31 T2-04000428 19-5
F4-05000020 6-5 T2-0300020 83 T2-040004294 44
F4-05000023 6-2 T2-03000300 334 T2-04000600C 21-3
F8-05000022 159 T2-03000301 8-35 T2-04000601C 21-8
T2-00000001 817 T2-0300030 33 T2-04000602 21-9
T2-00000002 813 T2-03000303 §-37 T2-04000603 21-10
T2-00000003 - T2=04000001 1510 T2=04000604 -1
T2-00000004 ) T2-04000002C 152 T2-04000605 21-11
T2-00000005 &5 T2-04000003 15-4 T2-0400060¢ 21-14
T2-00000014¢ 5 T2-04000003 15-17 T2-04000607 21-13
T2-00000101C 44 T2-04000006 15-04 T2-04000609 21-6
T2-01000001 213 T2-04000007 11-8 T2-04000610C 21-7
T2-01000003 )13 T2-04000008 11-7 T2-04010000 1511
T2-01000004 -1 T2-04000010C 21-17

T2-01000005 -2 T2-04000011 17-13

T2-01000007 415 T2-04000014 15-1 T2-04020001 13-14




pCES PAGE I OF I
AR | REERBEK
PARTS NAME: [ PARTS CATALOGUE INDEX

e 785 REIFS T4k el
PART 0. PAGE0. PAGE/N. PART 0. PAGE/N.
T2 04020002 1316

T2-04020003 1313

T2-04020004 1311

T2-04020007 1315

1204020100 132

1204020101 13-4

12-04020102 135

T2-04020103 136

12-04020104 137

T2-04020105 139

T2-06000001 3

T2-08000000D 611

T2-08000101¢ 614

T2-08000200¢ 12

T2-08000300C -1

T3, 6-02000008 945

T3. 6-04000006 11-12

T3. 6-04000008 17-21

T3. 60400001 19-2

T3, 6-04000015 -1

T3. 6-04000016 112

T3, 604000100 116

T3, 604000200 11-3

T3, 604000300 1117

T3, 604000400 11-14

T3, 604000504 19-18

T3, 604000505 19-17

T3, 604000530 19-4

T3, 6-04000531 19-3

T3, 604010001 1310

T3. 604010002 I3-11

T3, 6-04020107 133

T3, 607000003 -4

T3. 607000004 -1

T5-04000015 17-6

T85-06010002 15-15




	T2目录.pdf
	01.pdf
	02.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf



